VE/L/ nNiee Jep

Oxnard Wastewater
Treatment Plant Facility Plan

Brine Concentrate Disposal Analysis

Engineering 481: Wastewater Treatment Engineering
Spring 2019




ENGR 481: Wastewater Treatment Spring 2019

Table of Contents

List Of FIgUIreS ceuuireiireiinniniiinerneninesinensiinisesinesinneresssssrssssessessncssssens wiv
List of Tables................ errseneensesninans assavessaraaenasuseraanuiasarssanas s RRRT S e Y
L T R OIS A S o 1
l.i BAtKEFOUNT cusnmmmmaamsmommms o sossnuma sy sy sy v s s s SRS O SRR 1
1.2 POFpose and SCOPE i maiiismiiiiimiaisiamaisei sisiaies iimia v iriaieniraimnisane 2
1.3 O BCEIVE: ciwssnninsusnssonsrssmnnsssssnminmesssmmis anssss s s s s a A RS AR AR F ARG 2
[...]
growing population (Carollo Engineers 2017).

According to the United States Census Bureau, the population of Oxnard increased approximately
5 percent between the 2010 and 2017 census (“U.S. Census Bureau QuickFacts” 2018). Provided
its coastal attraction, moderate temperature, and military presence, the population of Oxnard is

expected to increase well into )é future (“Oxnard, California Population 2019” 2019).

Th>

Phillips - 5



ENGR 481: Wastewater Treatment Spring 2019

2.4 Effects of Water Conservation Trends

As noted in Figure 3 in Section 2.2, influent flows have decreased between the years of 2009 and
2013 likely due to water conservation within the city (Carollo Engineers 2017). The construction
of the Advanced Water Purification Facility (AWPF) in 2015 allowed the Oxnard WWTP tb
reclaim 6.25 MGD certified for landscape, turfgrass, and food crop irrigation along with industrial
or commercial cooling tower makeup, industrial boiler feed, and recreational impoundments

(Carollo Engineers 2017). Reclamation of water is a growing technology to conserve water, limited
Jommmnite EPEcrTICns O THE 1MPACT (RevieTin) 1F ARY
= &L
VWore & Censeavis ions 17 NS NavE ane INFlne 70 08 20T O

AT Yool DES/eN CIEE /Eﬂza_a)

by public perception.

3. Regulatory Requirements

Wastewater treatment plants are closely regulated by multiple state and federal agencies to ensure
public health and safety as well as environmental conservation. The following sections will
describe the permit and agency approval requirements along with specific water quality and

biosolids standards that must be upheld at the Oxnard WWTP,

3.1 Permit & Agency Approval Requirements

Permits and agency approvals are to be considered with any upgrade or modification within a
wastewater treatment system. The California State Water Resources Control Board (SWRCB)
governs wastewater collection systems, requiring that they monitor for sanitary sewer overflows
and that each have a sewer system management plan to account for eleven elements such as future
capacity, operations and maintenance, and emergency response plan (Carollo Engineers 2017).
Wastewater discharge is primarily regulated by the Clean Water Act (CWA) and the California
Water Code (Carollo Engineers 2017). The Environmental Protection Agency (EPA) enforces the
CWA with issuance of National Pollutant Discharge Elimination Systems (NPDES) permits to
regulate the discharge of pollutants into United States waterways that must be reissued every five
years at a minimum (Carollo Engineers 2017). On a state level, the State Water Resources Control
Board (SWRCB) and the Los Angeles Regional Water Quality Control Board (LARWQCB) both
establish water quality criteria for discharging into regional basins, inland surface waters, enclosed
bays, estuaries, and the ocean (Carollo Engineers 2017). When water reclamation is involved, the
California Division of Drinking Water and Department of Public Health are obligated to develop

uniform water recycling criteria appropriate to each particular use of water (Carollo Engineers

Phillips - 6



ENGR 481: Wastewater Treatment Spring 2019

2017). With regards to air quality regulations, the Oxnard WWTP is required to abide by the
federal (EPA and Occupational Safety and Health Administration), state (California Air Resources
Board and Cal-OSHA), and local level (Ventura County Air Pollution Control District) (Carollo
Engineers 2017).

3.2 Water Quality Standards

Effluent water quality standards for the Oxnard WWTP are regulated by NPDES NO. CA0054097,
effective as of December 1, 2018 (CRWQCB 2018). The effluent standards defined within the
permit are specific to their authorized discharge location through a one-mile outfall into the Pacific
Ocean (CRWQCB 2018). The Oxnard WWTP is permitted to discharge 31.7 MGD of secondary
treated effluent mixed with 3.1 MGD of brine from the onsite advanced water purification facility
(CRWQCB 2018). Upon expansion of the AWPF, the Oxnard WWTP would be required to update
their NPDES permit if brine concentrate production were to exceed their current flowrate. Table 1
below reveals the effluent standards defined by their NPDES permit, listing a small fraction of the
parameters the wastewater treatment plant is required to monitor (CRWQCB 2018).

Table 1: NPDES effluent limitations for ocean discharge (CRIVQCB 2018).

Effluent Limitations’ Performance
Parameter Units | Average | Average | Maximum ‘L":;gﬂ; Average A(::f;;e
2 3
Monthly? | Weekly Daily Maximumd Monthly Monthly
Biochemical mg/L 30 45 -- -- -- -
Oxygen
Demand 5-day | |bs/day® 7,960 11,900 - - --
@ 20°C57
BODs20°
Removal % 85 - - - e =
Efficiency’
. mg/L 25 40 -- 75
Olland Grease | Jday | 6,630 | 10,600 = 19,900
Total mg/L 30 45 - um P
Suspended
Solids Ibs/day® 7,960 11,900
TSS Removal
efficiency’ % 85 - - - -
Settleable
solids mi/L 1.0 15 - 3 -
Turbidity NTU 75 100 - 225
Temperature® Fo -- 100
pH Units Within the limits of 6 to 9 at all times

All other parameters that are limited by the CWA, as outlined by the NPDES permit, can be
found in Appendix A which is divided into three sections: 1) marine aquatic life toxicants, 2)

human health toxicants (carcinogenic), and 3) human health toxicant (non-carcinogenic). Most

Phillips - 7



ENGR 481: Wastewater Treatment ' Spring 2019

are required to comply with average monthly standards, while others are more stringent and are

required to comply by instantaneous standards (CRWQCB 2018).

3.3 Biosolids Standards

The Oxnard WWTP currently ships 100 tons of Class B biosolids (18% by weight) per day to
Holloway Landfill near Bakersfield, California approximately three hours away (Ines 2019). The
Environmental Protection Agency regulates biosolid incineration, land application, and surface
disposal under the Code of Federal Regulations (40 CFR 503) (Carollo Engineers 2017). The code
establishes pathogen density reduction requirements, vector attraction requirements, metal
concentration limitations, and site management for land application (Carollo Engineers 2017).
Some of the specific quantities of these limitations and .how often a facility is required to submit a
summary of the current state of their biosolids can be found in Appendix B. According to the
regulations, wastewater facilities are required to submit a summary of their compliance annually;

more often depending on their production of biosolids (CFR 2018).

Not all biosolids can be used for their nutrient and organic matter content as land application due
to their pathogen density. To ensure protection of public health and the environment, land applied
biosolids are classified as either Class B or A. Class B biosolids require application site
management and a secondary permit from the EPA (Carollo Engineers 2017). Class A biosolids
do not require additional permits as they are commonly noted as “exceptional quality biosolids”
(Carollo Engineers 2017). Appendix C summaries the status of county ordinances on land
application of biosolids in California. /The California Department of Food and Agriculture

regulates the required nutrient grade of }}h fertilizer to include that of biosolids (Carollo Engineers

'

2017) oo T Lrniire Abite ~aary C)a/,l,('.’fi"‘( /}//“/ff
| Ban =ry LAPD ﬂﬂf&/(ﬂnwé

4. Existing Facilities

The following section describes the existing facilities within the Oxnard WWTP to include the 1)
collection system, 2) preliminary treatment, 3) primary treatment, 4) secondary treatment, 5)
disinfection process and discharge, 6) biosolids treatment, and 7) the advanced water purification
facility (AWPF). Appendix D illustrates the path in which liquids and solids are treated within the
facility. A site plan of the-Oxnaxd WWTP with labeled structures can be found in Appendix E. A

recent condition assessment of the Oxnard WWTP indicated that 40% of the facility is in “poor”

/7 oy S SR fripTE Coro NEere) To
Alovd  Tais (7¢vne Ine THE TExX7T Phillips - 8
InSTEND & T HrrX



ENGR 481: Wastewater Treatment Spring 2019

or “very poor” condition and 72% is at “moderate”, “high”, or “very high” risk of experiencing
failures (City of Oxnard Wastewater Division 2015). A 10-year rehabilitation plan has been
established to reduce the risk of failures; structures with high risk of failure will be noted in the

subsequent sections.

4.1 Collection System

The sanitary sewer collection system is typical for communities of Oxnard’s size, operating with
407 miles of gravity sewer lines (ranging from 6 to 66 inches), 23 miles of pressurized force mains
(ranging from 4 to 20 inches), and 15 lift stations (Carollo Engineers 2017). Table 2 below
differentiates the different pipe materials currently used in the gravity sewer system. Note that

70% is composed of vitrified clay pipe which is known for WG (“Damage Analysis”
2019). Orely Factr Poon INSTAL D Ticns fPanereess T phve LoD 47 o0 Vene <0

- a7 &
Table 2: Gravity sewer pipe material separated by lengih and percentage (Carollo Engineers 2017), % 2y fiPES T loot &

Besnd AE e

Material Length, ft | Percent of Total, %
Asbestos Cement Pipe (ACP) 15,618 0.8%
Cast Iron (CIP) 1,275 0.1%
Centrifugally Cast, Glass-Fiber-Reinforced, 92 447

Polymer Mortar (CCFRPM) ! 1.1%
Ductile Iron (DIP) 320 0.0%
Fiberglass Reinforced Pipe (FRP) 15,757 0.8%
High Density Poly Ethylene (HDPE) | 64,559 3.2%
Polymer Resin Concrete (PRC) 3,816 0.2%
Polyvinyl Chloride (PVC) 453,325 22.4%
Reinforced Concrete Pipe (RCP) 14,641 0.7%
Vitrified Clay Pipe (VCP) : 1,420,147 70.0%
Unknown 16,260 0.8%
Total 2,028,166 100.0%

4.2 Preliminary Treatment

The headworks (preliminary treatment) of the plant consists of four mechanical screens, two
manual screens, two aerated grit chambers each coupled with two hoppers, and six 18,000 gpm
‘pumps (Carollo Engineers 2017). It is designed to remove large solids first entering the plant as
well as grit which is abrasive to many functions within the equipment further down the treatment

train. Due to the service area being within a beach community, sand is a common burden the

Phillips - 9



ENGR 481: Wastewater Treatment Spring 2019

facility faces. The headworks is not shown during public tours due to extreme odor, health, and
safety concerns (Ines 2019). According to the condition assessment, it ranks a 1 for criticality and
B for vulnerability, 1A being the worst (City of Oxnard Wastewater Division 2015). Degradation
of the concrete, steel, and fiberglass is limiting the structural integrity and results in a safety hazard
for the staff. Numerous complaints including a lawsuit concerning nuisance odors has surfaced

from neighboring property owners (City of Oxnard Wastewater Division 2015).

4.3 Primary Treatment

Primary treatment occurs after the larger solids are screened out and the raw wastewater is gravity
fed into four circular 105-foot diameter basins (known as primary clarifiers) used to settle out
heavy solids and inorganic materials (City of Oxnard Wastewater Division 2015). The primary
clarifiers, one of which is offline, were installed in 1972 and are now in 1A critical condition,
wpAT POES
experiencing extensive corrosion, inefficient flows over the weirs, odor complaints, and arbitrary 5,5 P EAN 7
Emt (City of Oxnard Wastewater Division 2015). Each basin has a sludge collector:-sTlIisge .
pump, aﬁd surface scum removal system as__shewa-h{Figures 5 and 6}1@1’6@. Note the apartment

complexes that can be seen behind the basin in Figure 5 as well as the birds and poor quality of

water in Figure 6. To minimize the velocity over the weir, the basin was designed to have a double

layered wall of weirs so the flow could be divided among twice as many.

Figure 5: One of four primary clarifiers onsite.

Phillips - 10



ENGR 481: Wastewater Treatment Spring 2019

Figure 6: Sc%ng mechanism of primary clarifier.
S Vol Wt K T4 k .
To enhance flocculation and sedimentation, W primary treatment also includes addition of ferric

chloride and polymer to destabilize the suspended particles in the primary influent wastewater and
form larger particles of floc that are more likely to settle out (CRWQCB 2018). Figure 7 below

illustrates the large tanks of ferric chloride they must store onsite.

Figure 7: Ferric chioride storage onsite.

Phillips - 11



ENGR 481: Wastewater Treatment Spring 2019

2 e Voo Sure [ wonn Cavtrisort
' B Toxies Ty /SSUES 40
The primary effluent flows into an interstage pump station that consists of three variable-speed £72w A7,

4.4 Secondary Treatment

pumps used to transfer the flow into two biotowers, one 140-ft diameter and one 100-ft diameter

oo

form a slime layer and feed on the nutrients within the water that passes though, in return reducing

(Carollo Engineers 2017). The current biotowers contain edia in which microorganisms
the biological oxygen demand (BOD) value of the water (Ines 2019). Since their installation in
1975, the two biotowers are now expériencing high risk of tank wall failure and pose a concern for
staff safety; the Oxnard WWTP have plans to decommission them September 2019 (2,15). From
there, flow is then pumped into one of the two activated sludge tanks each containing three
channels that can be run in series or parallel. Each channel is 450 feet long, 17 feet deep, and has
fixed fine bubble diffusers fed by five single-stage cenﬁ'ifugal blowers as shown in Figure 8 below
(CRWQCB 2018). | |

Figure 8: Activated sludge tanks, empty (left) and fill (right).

The activated sludge tanks, also referred to as aeration basins, enable aerobic bacteria to feed on
the organic matter within the water. Oxnard WWTP faces an accumulation of snails in the
biotowers and as a result, requires that they rotate the activated sludge tanks every year to clean
out the snail shells that end up in the aeration basins (Ines 2019). Figure 9 below reveals the accrual

of broken snail shells at the base of an empty aeration basin.

Phillips - 12



ENGR 481: Wastewater Treatment Spring 2019

Prupfs Twe fr60:A MA
Sen& CoppeR. 70 Kreu SNALKS

Figure 9: Accumulation of snail shells at base of empty activated sludge tank.
Post-aeration, the flow is then sent to 1 of the 18 underground rectangular secondary sedimentation
tanks used to settle out activated sludge (CRWQCB 2018). The settled sludge is removed with a
plastic flight-and-chain sludge collector system and is sent to a centralized return activated sludge
pump station consisting of a wet well and four mixed flow pumps (CRWQCB 2018). The
secondary effluent water is then gravity transferred to the chlorine contact tank for disinfection

(Ines 2019). Figure 10 below shows the covers to the 18 rows of secondary sedimentation tanks.

Figure 10: Secondary sedimentation tanks onsite.

Phillips - 13



ENGR 481: Wastewater Treatment Spring 2019

Due to the structural integrity of the biotowers and the continual repairs required for the diffuser
grid in the activated sludge tank, the condition assessment of the secondary treatment within the

facility received a score of 1A/B (City of Oxnard Wastewater Division 2015).

4.5 Disinfection Process and Discharge
Immediately as the effluent leaves the secondary sedimentation tanks, sodium hypochlorite is

injected to the turbulent flow as it is gravity fed to the chlorine contact tank, as shown in Figure
11 below (CRWQCB 2018).

Figure 11: Sodium hypochlorite injection following secondary sedimentation.

Provided that the facility needs to stabilize effluent pump operations or balance daily flow, the
chlorinated water will be sent to one of the two 2.5-million-gallon sized equalization basins as
shown in Figure 12 below (CRWQCB 20178). When peak flows subside, the water can be injected

with sodium hypochlorite, then transferred to the chlorine contact basins with the help of three

vertical mixed flow pumps (Cérollo Engineers 2017).

Phillips - 14



ENGR 481: Wastewater Treatment Spring 2019

Figure 12: Equalization basins sized to hold 2.5 million gallons.

Once arrived at one of the two chlorine contact basins, the water will flow through three 145 feet